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A Limp Left Lung
Brian Nicholson MD, and Yannick Cartier, MD, FRCPC

While “on call” one night in the QEII radio

logy de
to you by one of the technologists .

. partment the following radiogra
Inside, the fequisition gives the following

l4_"\ yr. old female with hx of re

Previous films taken 8 months

ph (see Fig. 1 and Fig. 2) i brought
information:

nal tumor, now dyspnea x2 wI\\I

4go (not shown) appear normal.

Figure 1. PA Chest

Figure 2. Lateral Chest

QI: Can you identify the abnormalities?
Q2: Provide a differential diagnosis.
Q3: What investigations (radiological) would you recommend at this time?
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CHALLENGE

Al: The left hilum is prominent. There is opacifica-
tion and abnormal convexity in the AP window", Reticular
opacities are seen in the left lower lobe. There are associated
Kerley B lines’ (see Fig. 3). The right lung and cardiac sj]-
houette are normal.

A2: There are a number of possibilities for considera-
tion. Given this patient's history of a malign
mary concern should be metastatic involvement with Inva-
sion of the lymphatic System of the lung (lymphangitic carci-

nomatosis). A second malignancy like
noma could give this

ancy, the pri-

a bronchogenic carcj-
appearance if there was local metastatic
spread via the lymphatics, An atypical interstitial edema due
to alocalized obstruction could also present this way. Although
it is not stated in the history, the patient may be on chemo-
therapy and therefore an Opportunistic infection should also
be a consideration,

A3: To resolve the above possibilities a High Resoly-
tion Computed Tomography (HRCT) would be helpful to fur-
ther characterize the abnormalities.

Below is a selected im-
age from the HRCT serie

s done on this patient (Fig. 4).
* The Aortopulmonary (AP) window is a region of the
mediastinum inferior to the arch of the aorta and superior o
the left main pulmonary artery on the anterior-posterior chest
film. Itis bound medially by the lower trachea and esophagus
and laterally by the left lung. In a normal subject the area is
ave in its shape. It contains
ntum arteriosum and the recurrent
laryngeal nerve.

*Kerley B lines ap-
Pear as a result of fluid
within the interlobular
Septa.  These lines are
usually short (<2 ¢m).
horizontal lines com-
monly seen at the lateral
borders of the lungs near
the costophrenic angles.

radiolucent and is usually conc
lymph nodes, the ligame

07/04
Figure 4. HRCT (lower lung zone)

Q4: Describe the findings on the images,
Q5: Does this patient need a biopsy?
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INSTRUCTIONS FOR AU

THORS

Dalhousie Medical Journal Instructions for Authors

The Dathousie Medical Journal wil consider manu-
scripts in English which deal with any aspect of medicine
including basic science, clinical medicine, surgery, medical
education, medicolegal affairs, medical humanities and pub-
lic health. An accompanying cover letter signed by all au-
thors should state that the manuscript has not been published
by another journal, nor is it under consideration by another
journal.

Six (6) copies of the text are required. A camera ready
copy of all figures, line drawings and graphs are required as
well as six additional copies which may be high quality pho-
tocopies. If a submission is accepted the author should then
make any changes requested by the reviewers and submit a
3.5 inch disk containing two (2) copies of the manuscript:
one copy should be in MS Word 6.0. Wordperfect 6.1 or MS
Word for Maclntosh 6.0 (or earlier versions), and the other
copy should be in Rich Text Format (RTF). References should
be listed at the end of the paper and end-note functions should
not be used,

Manuscripts should be printed on standard 22x28 ¢m
(letter-sized) paper. Submissions should be 3000 words (ap-
proximately 15 pages double spaced) or less. This word limit
does not include references or figures. Longer submissions
may be considered with prior permission from the Associate-
Editor, Reviews and the Editor-in-Chief. Pages should be
numbered consecutively,

Title page: The title page must include the
mation: 1) authors’ full names. degrees and affiliations 2)
author biography 3) mailing address 4) e-mail address 5)
phone number (home and work). The following information
should be included if applicable: 1) pager number 2) Tupper
Box # 3) fax number 4) year in educational program. To fa-
cilitate the anonymous peer review process, the title page
should be the only page containing the authors names.

following infor-

Abstract: The abstract should appear on the second page
and should be no longer than 250 words, It should state the
purpose of the paper, basic procedures, main findings and the
principal conclusions,

Text, Acknowledgements: These should conform to the Uni-
form requirements for manus. ripts submitted to
Journals (CMAJ 1994:150: [47-154).
Dalhousie University's Kell Lib
#971.

biomedical
I'hese are on reserve in

rve call

umbered in the order they
section should be located
atthe end of the text, following
below. Complete information should

References: Reference: .
appear in the text. The ref
after the acknowledoer
the sample formats ¢
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DAL MED JOURNAL/VOL. 26 NO, 2

61

be given for each reference, including titles of Journal arti-
cles, names of al| authors and editors, and inclusive pagina-
tion,

Journal article

I. Johansson E, Aspirisi T, Missing cruciate ligament in con-
genital short femur. J Bone Joint Surg 1983:65A(8):1109-
1115.

Chapter in book

2. Hahn JF, Mason L. Low back pain in children. In: Hardy
Rw Ir, ed. Lumbar disc disease. New York: Raven Press,
1982:217-28.

Book

3. Katz 1. Common orthopedic problems in
rice. New York: Raven Press, 1981-

(Seminars in neurological surgery).

pediatric prac-
125-7.

Tables: Tables should be numbered in the order in which
they are referred to in the text. Each should have a brief title.
Column headings and descriptive matter in tables should be
brief.

Figures: Each figure should be planned to fit into either one
or two columns of text. Photographs and illustrations must
be black and white and of good quality. Figures should be
numbered in the order in which they are referred to in the
text. Labelling should be limited to the essential components
of a figure. Figure captions should be typed on a separate
page at the end of the manuscript. Electronic copies of pho-
tographs and illustrations are preferred in TIFF or PICT for-
mat, and in separate files. MS PowerPoint (95 or earlier ver-
sions) is also acceptable. Attention should be given to be
certain the graphics have adequate resolution.

Drug Names: Both nonproprietary (generic) and trade names
should be given for all drugs mentioned in the text.

Submission: Send manuscripts to:
Associate Editor, Reviews
Dalhousie Medical Journal. Box 398
Sir Charles Tupper Medical Building
Dalhousie University, Halifax
Nova Scotia, Canada
B3H 4H7

Manuscripts can also be dropped into the DMJ dropslot in the
door to room 2L-B8 (DMSS storage room) in the Sir Charles
Tupper Building (Link). Dalhousie University.
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g DIAGNOSTIC CHALI ENGE

- DIAGNOSIS

Diagnosis: Lymphangitic Carcinomatosis

(2°to renal cell carcinoma )

Lymphangitic Carcinomatosis (LC) is a process by
which there is tumor growth and spread within the lymphatics
of the lung (1). It occurs most commonly in patients with
adenocarcinomas of the lung, breast, kidneys, gastrointestinal
tract, prostate, and cervix (2). Less commonly, LC may be
secondary to other malignancies such as sarcomas, melano-
mas, carcinomas of the head and neck, and thyroid carcinoma.
LC usually results from hematogenous spread to the lung with
subsequent interstitial and lymphatic invasion (2). In the case
presented here, the patient had 2 nephrectomy 2 years prior to
developing LC. The pathological report showed a Grade 3
Mixed Clear and Renal Cell carcinoma with no capsular in-
volvement. Tumor invasion into the renal vein was demon-
Strated at the time of resection,

LC can also occur because of direct lymphatic spread
of wmor. Malignancy with hilar lymph node involvement
may spread through the lymphatics in g retrograde fashion.
Bronchogenic carcinoma sometimes invades the pulmonary
lymphatics directly and may give rise 0 segmental or lobar
LC (3). Antegrade flow through the diaphragm or pleural
surfaces is a less common mechanism of invasion (4),

The pathologic dppearance for LC has been reported
1o include the follow Ing: i) gross thickening
bronchovascular bundles and interlobular sepla, ii) fine ac-
centuation of the pleural lymphatic network. i) malignant
cells in the lymphatic vessels. iv) tumor thrombi. and v) lo-
calized plaques of subpleural tumor (1),

While there are

nation of dilated lymphatics and interstitial edema, together
with opacities caused by the tumor cells themselves. The ap-
pearance of fine septal lines in the interstitium may represent
the earliest detectable radiographic sign of LC (5), Most of-
ten pulmonary involvement is bilateral and symmetric. How-
cver, the changes can pe unilateral, particularly in cases re-
sulting from lung or breast carcinoma.

of pathologically proven LC, the chest radiograph is normal
Plain film finding
Not Surprisingly,

(2.3). S are outlined in Table 1.

CT scanning (particularly HRCT) s

_.;WWM{MN
nodular)

2. interlobular septal thickening and fissural thickening
(smooth or nodular)

3. preservation of lung architecture
4, mminmofomh'ﬂohnhrmmu

5. lymph node enlargement and pleural effusion

more sensitive than plain film radiography in the detection of
LC(1).

Ad: There is diffuse reticular opacities throughout the
lower lobe of the Jeft lung in both the peribronchovascular
and interlobar regions, The lung architecture has been main-
tained. On other HRCT slices (not shown) enlarged lymph
nodes were seen in the AP window . The HRCT findings of
LC are given in Table 2.

AS5: In a patient with a Known primary tumor and a
clinical history consistent with LC, typical CT findings are
usually considered diagnostic and a lung biopsy is usually
not performed. Withour a known history of g primary tumor.
further evaluation is usually necessary and CT can be helpful
In selecting the most dppropriate site for biopsy:,
Transbronchial biopsy is usually positive (2). Another diag-
nostic test that could be used is an open biopsy. Less inva-
sive options include bronchoalveolar lavage, which has been
used successfully in specific cases (6).

The prognosis for LC js poor. Prior to the advent of
modern chemotherapy approximately 50% of patients diag-
nosed with LC had died within 3 months and only 15% were
alive at 6 months (7). In the current erq of combined chemo-
therapy, expected survival has increased by a few months.
Regression of disease has been observed in rare cases (8). In
the case at hand, (he patient continued o deteriorate and
developed rapid weight loss. Despite a course of palliative
radiation she was eventually admitted for delirium and e)-
evated calcium levels, The patient died approximately 3
months after the diagnosis of LC was made,

AG,
eases of the Chest 2ng ed. Mosby: Toronto. 1995,
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4. Lange S and Stark P, Teaching Atlas of Thoragic Radiology,
Verlag: New York. 1993: pp. 160-2

5. Miler KS, Miller JM. Pulmonary Lymphang:‘trc Carcrnumalosis
from Adenocarcinoma of the Prostate Md Med J 1994; 43(11);
989-9.

6. LevyH, Horak DA, Lewis MI. The Value of Bronchial Washings
and Bronchoalveolar Lavage in the Diagnosis of Lymphangitic
Carcinomatosis, Chest. 1988 94(5): 1028-9.

7. Yang SP, Lin CC. Lymphatic carcinomatosis of the lungs: the
clinical significance of its roentgenologic classification, Chest.
1972, 62: 179-87.

8. l|kezoe J, Godwin JD, Huni KJ, Marglin si Pulmonary
Lymphangitic Carcinomatosis: Chronicity of Radiographic Fing.
ings in Long-Term Survivors. AJR 1995; 165: 49.52

1956, rue Bourdon St. 1-300-351-1443\
Montréal, (Québec)
H4M 1v1

tel: (514) 7446792
fax:(514) 744-6272

Erratum

An error appeared on the June 998 masthead regarding the
correct title of the Medical Sm‘ict)' of Nova Scotia. We L ‘ :
apologize for the mistake and haye corrected it on the r e VLA ¥
current masthead.
qu-m-w

FAMILY PRACTICE POSITIONS
Dartmouth, Nova Scotia

A variety of clinic settings available with flexible hours, good back up, and varied call schedulc?s.
Participation in community family practice oriented hospital expected and encouraged. Obstetrics
and Emergency Room involvement optional.

Those interested should contact: Dr. Rick Gibson, Chief of Family Practice
Dartmouth General Hospital Site

325 Pleasant Street

Dartmouth, NS B2Y 4G8
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Nervasc

Briel
NORVASC
[amdodpine besylate)

Tablets 25,5 and 10 mg
Anthypetensve-Anbangnal Agent
ACTION AND CLINICAL PHARMACOLOGY

NORVASC (amiodipine besylate) is 8 calcium ion influx inhibitor (calcium entry blocker or calcium ion antagonist]
Amlodipine is 8 member of the ditydropyndine class of calcium antagonists

INDICATIONS AND CLINICAL USE

NORVASC (amiodipsne besylate) is mdicated in the treatment of mild-to-moderate essental hypertension
NORVASC should normally be used in these patients in whom treatment with diuretics or beta-blockers was found
meffective or has been associated with unacceptable adverse effects. NORVASC can be tried a3 an initial agent in
those patents n whom the use of duretics and/or beta-blockers is contraindicated of in patrents with medica
conditons in which these drugs frequently cause senous sdverse effects. Combination of NORVASC with a
diuretic, a beta-blocking agent. or an angiotensin convarting ensyme inhibitor has been found to ba compatible and

showed adddve anthypertensie effect

Chroasc Stabl na
NORVAST s indicated for the management of chronic stable sngina (effort-associated angina) in patients who

reman symptomatc despie adequate doses of beta-blockers and/or organic nirates or who cannol tolerate those
agents. NORVASCT may be tred in combination with beta-blockers in chroni stable angina in patients with normal
venincular function. When such concomitam therapy is introduced, care must be taken 1o monitor blood pressure
closaly since hypotension can occur from the combined etfects of the drugs

CONTRAINDICATIONS

NORVASC (amiodipine besylate) s contraindicated m patients with hypersensivity to the drug or other
dinpdropyndines and in patients with savere hypotenmon (less than 30 mmHg systokc)

WARNINGS

Increased Angina and/er Myocardial Infarction

Rarely, pavents. parbcularly those with severe obsuuctive coronary anery disease, have developed documented
ncreased frequency, duration and/or severity of angina or acute myocardial infarction on startng calcium channel
Blocker therapy or at the tme of dosage ncrease. The mechanism of this effect has not been elucidated

Srenoun)

Outflow Obstructio

NORVASC should be used with caution in s presence of fied leht ventnicular outflow obstruction

(sorbe stancsss]

Use in Patients with |mpaired Hepatic Function

Thare are no adegquate studies in patients with liver dystunchon and dosage recommendabons have not been
establghed In a emal number of petents with mid-to-moderate hepatic impairment given single dose of 5mg
amiodiping half-life has been prolonged NORVASC should, therefore, be administered with caution in these
nng should be performed. A lower starting dose may be required (see DOSAGE AND

patents and carehul ma
ADMINISTRATION|
Beta-blocker Withdrawal

NORVASC grves no protection sgainst the dangers
be done by the gradual reduction of the dose of bets-blocke:
PRECAUTIONS

Use in Panieats with Congestive Heart Failure

Although generally calcium channel blockers should only be used with caution in patients with heart failure, it has
observed that NORVASC had no overall delaterious efiect on survrval and cardiovascular marbidity in both
short-term and long-term clinical trials m these patignts. While a sig nt propart:an of the patients in these
studves had & history of rschemic hean drsesse, angna or hypertension, the studies were not designed to
evaluate the treatment of angina or hypertension in pabents with concomitant heart fadure

of abrupt beta-blocker withdrawal and such withdrawal should

on
NORVASC (amiodipine besylate) may occasionally precipitate symptomatic hypotension Caretul montonng of
b pressure = recommended, especially in patients with a history of cerebrovaseular inguff ciency, and thoss
lawer blood pressure

3 known 1

taking medical
| Edema
Mild-to-moderate penpheral edema was the most on ydverse eve chmcal tnals (see ADVERSE
REACTIONS) The incidence of peripheral edema was dose-dependent s anged in frequency from 10ts 10.8%
in 5 to 10 mg dose range. Care should be taken 1o differentiate this peripheral adema from the sffects of increasing
left venincular dysfunce
Use in Preg;
Although amiodipme was not teratogenic in tha rat and rabba some d hydropyridine compounds have been found
to be teratogenic m anemals. In rats, amlodipine has been shown to prolong both the gestation perisd and the
duration of labor There o clnical experience with NORVASC in pregnant women. NORVASC should be used
dunng pregnancy only f the potertial beneft outweighs the patential nsk to the mather and fetus
Mothers

It 5 not known whether smiodipme is excreted in human milk. Since amiodipine safety in newborns has not been

established, NORVASC should not be given to nursing mothers

Use m Children

The wse of NORVAST & not recommended in children since satety and efficacy have not been estabkshed n that popuaton

Use in Elderty

In eiderly pavents (265 years) clearance of amiodipine is decreased with a resulting increase in AUC. In clinical

nals the mcidence of adverse reactions in elderly patents was approxnmately 6% higher than that of younger

pop n (<65 years). Adverse reactions include edema, muscle cramps and dizriness. NORVASC should be used

cautously m elderly pabents. Dosage adjustment is advisable (see DOSAGE AND ADMINISTRATION)

Imteraction with Grapefrun Juice

Published deta indicate t through inhibruon of the cytochrome PASD systen

levels and & nt pharmacodynamic efects of some dibydropyrdine ¢

admunsstration of 10 mg amlodipine to 20 ma volunteers, pharmacolunet:

emicdpine was admmndatered with and without grapefrt pice

Drug Interactions
L g%, care should be exercesed when reating patients with multiphe medic abions Dihydropynidine calcium

£r5 undergn bivtransformation by the cytochrome PASQ system, mainly via CYP 144 EORNTYTE

1 of amlodipine with other drugs which follow the sama route of bistransformation may result in

noava labelty of ambodipine or these drugs Dosages of imilarty metabolized drugs, particularty those af

lew therapeutic rabo, and specially in patients with renal and/or he patic Imparment. may require adjustment

whan starting or stopp 'g concomnantly admmistered amiodipine 1o maintain optimum therapeunc blood levels

Drugs known to be inhibitors of the cytochrome P450 system include: azoke antrfungals, cimetidine, cyclosporing

erythroarycan, quinidine, terfenadine, warfar

Drugs known to be inducers of the cytochrome P450 system include: phenobarbital, phenytom, nfampin

Drugs kncewn to be beotranstormed via P450 nclice: berzodiarapines, fecainide, imspramine, propatencns, theophyline

Amiodipwnie has 8 low (rate of first-pass) hepatc clearance and consequent high bicavailability, and thus may be

expected 10 have a low potential for climcally relevart effects associited with elevation of amlodipine plasma

levels whan used concomtanty with drugs that compete for or inhibit the cytochrome P450 system

Cimetidine, Wartarin, Cyclosporin, Digoxin: Pharmacokingtic interaction tudies with amlodipine in heakthy

volunteers have indicaied

- cimetidiae did not aker the pharmacokinetics of amiodipine

* amisdipne did not change warlarin-induced prothromben résponse tme

@ does not sagndicanty ahter the pharmacokinetics of cyel n.

= amlodipmne &d not change serum digouin levels or digoxin renal clearance.

CE CAn ncreasa plagma
channel blockers. Followsng oral
s of amlodiping were similar when

Comtam sdmrustration of Maslox® {magnesium ydraxide and aluminum hydraxde) had no effect on the dis
postion of & smgle 5 mg dose of amiadipine in 24 subjects

Beta-blockers: When beta-adrenergic receptor blocking drugs are administersd concomitantly with NORVASC
patents should be carsfully monitared snce bigod PprEssure lowering effect of beta-blochers may be a;grnan!e'u by
amiocipne s reduction in peripheral vascular resistance

ADVERSE REACTIONS
NORVASC (amilodiping b
patents| m controlled cl

tate) has been administered to 1,714 patients (805 hypertensive and 309 angina
al tnals (v placebo alone and with actve comparatrve agents). Most advarse

At saventy.

reactions reported during therapy wera of mild to-me

m:"ﬂ.h’:rl'::ﬂlrlwv patients treated with NORVASC in controlled clircal trials, advarse affocts were oported in
299% ol patents and required discontnuation of therapy dus to side effects in | 9% u_1 patnts. The most common
adverse reactions in controlled checal trals were: edema (35%), and hoadache (83%). Tha fallowing adverse reactions
were reported with an incidence of 205% in tha controbed clinical trials program (n=80%) -
Cardiovascular: edema (8.3%), palpitations (20%), tachycardia 10.7%), postural diztiness (0.5%). Skin and
Appendages: pruritus (0.7%) Muscaloskeletal: muscle cramps (0.5%). Central and Paripheral Nervous

System headache (8.3%), dizziness (10%), paresthesia (0.5%). Autonomic Nervous Syl o (lughing (3.1%),
increased swaating (0.9%), dry mouth (07%). Psychiatric: somnalance (1.4%) Gastrointestinal: nausen (2 4%)
abdominal pain [1.1%), dyspepsia [0.6%), constipation (0.5%). General: fatigue (4.1%), pain (0.5%)

Ll

:1“[\"l::unhol=!d clinical trials in 909 angina patients traated with NORVASC, sdverse affects weie reported in
305% af patients and required disconbinuation of therapy due to side effacts in 06% of patients. The most cammon
sdverse reactions reported in controlled clinical trials were: edema (9.9%) and headache [7.5%)

The followang adverse reactions occurmed a1 an mcidence of 205% in the controlled clinical tnals program (n=208)
Cardiovascalar: edemp (9.9%), palpitations (2.0%), postural dizziness (0.6%). Skin and Appendages: rash (1 0%)
pruritus (0LE%). Muescaloskeletal: muscle cramps (1.0%). Central and Peripheral Nervous System: haadache
(7.8%), diznnass (4.5%), paresthosia (1.0%), hyp nosia (0.5%) N System: flushing (1 9%)
Psychintric: somnalence (1.2%), insomnia (09%), nervousness (0.7%) Gastrointestinal: nausea (4.2%),
abdominal pain (22%), dyspepsia (1.4%), diarrhea (1.1%), Newlence (1.0%), constipation (0,9%) Respiratory
System: dyspnoa (1.1%). Special Senses: abnormal vision {1.3%), tinnitus (06%) General: fatigue (4 8%)

pain (1.0%), asthenia (1.0%]

NORVASC has been avaluated for salety in about 11,000 patients with hyperension and angina

The following events occurred in <1% but »0.1% of patients in comparative clinical trisls (double-blind
comparative vs placebo or active agents; n = 2,615} or under conditions of opan trials or marketing Bxpaniance
where a causal relabonship is uncenain

Cardiovascular: arrhythmia (including ventncular tachycardia and atrial fibrlation), bradycardia hypotension,
penpheral ischemia, syncope, tachycardia, postural dizziness, postural hypotension Central and Peripheral
Nervous System: hypoesthesia, tremor, vertigo. Gastrointestinal: anorexia, constipation, dysphagia vomiting,
gingival hyperplasia. General: asthenia’, back pain, hot flushes, malaise, rigors, weight gain. Musculoske
System: arthralgia, srthresis, myalgis. Psychiatric: sexual dysfunction (male’ and famale), insomnia, nervous
ness, depression, abnormal dreams, anwaty, depersonalization. Respiratery System: epistaxis. Skin and

A dages: pruntus’, rash enyth , rash maculopapular, erythema multidorme. Special Senses: CONjuNctivitis,
dr-t-np-a_ aye pam, tinndtus. Urinary System: micturition frequency. micturiion disorder, nocturia. Autonomic
Flﬂ'm System: dry mouth, increased sweating. Metabalic and Nutritional: thirst. Hemop purpura
These events occurred in bess than 1% in placebo- controfled trials, but the incidence of these side effects was

batween 1% and 2% in all multple dose studies

The following events occurred in <0.1% of patients: cardiac faiure, skin discoloration, urticaria, skin dryness,
Stevens-Johnson syndrome, alopecia, twitching, ataxia, hypertonia, migraine, apathy, amnesia gastritis,
pancreatiis, increased appetite, coughing, rhinitis, parosmia, taste pervarsion, and xerophthalmia

Isolited cases of angioedema have been reporied, Angioedema may be accompenied by breathing difficutry. In
postmarketing experience, jaundice and hepatic enzyme elevations (mostly consistent with cholestasis) in some
cases severs anough to require haspitalization have been reported in association with use of amiodipine
SYMPTOMS AND TREATMENT OF OVERDOSAGE

Symptoms
Overdasage can cause excessive peripheral vasodilabon with marked and probably prolonged hypotension and

posmibly a reflax tachycardia. In humans, axpenience with overdasage of NORVASC (amlodipine besylate) is imited

Whan amlodipine was ingested at doses of 105-250 mg some patients remained normotensive with of withou

gastic lavage while another patient axperienced hypotension (90/50 mmHg) which normalized fol owing plasma

expansion. A patient who took 70 mg of amlodiping with benzodiazepine developed shock which was rafractory

to treatment and died. In & 19 month-old child who ingested 30 mg of amlodipine {about 2 mg/kg) there was no

evidance of hypotension but tachycardia (180 bpm) was observed. Ipecac was administered 3.5 hrs after ingestion

and an subsequant obssrvation [ovemightl no sequelae were noted

Treatment

Clinically signifizant hypotansion dus to overdosage requires active cardiovascular support including fraquent

manitonng of cardise and respiratory function, elevation of extremibies, and attention to circulating fluid volume

and unna output. A vasoconstrictor (such as norepinephrina) may be helpful in restoring vascular tone and

blood pressure. provided that there is no contraindication 1o its use. As NORVASC is highly protein bound,

hemodialysis is not likely to be of banafit Intravenous ealcium gluconate may be beneficial in reversing the

eflects of calcium channel blocksde. Clearance of amlodiping is prolonged i elderly patients and in patents

with impaired fver function. Since amlodipine absorption is slow, gastnc lavage may be worthwhile in some cases

DOSAGE AND ADMINISTRATION

Dosage should be indevidualized dapending on patient’s tolarance and responsiveness. For both hypenension

and angina, the recommendaed initial dose of NORVASC (smlodipine basylate) is § mg once daily. If necessary,

dose can be increased after 1-2 weeks to & maximum dose of 10mg once daily

Usa in the Elderly or in Patients with lmpaired Renal Function

The recommended intial dose in patients over 65 years of age or patients with impaired renal function is

once daily. If required, incraasing in the dose should be done gradually and with caution (see PRECAUTIONS|

Usas in Patients with Impaired Hepatic Function

Dosage requirements hava not been establshed in patignts with impaired hepatic function. When NORVASC is

used in these patients, the dosage should be earefully and gradually adjusted depending on patient's tolerance

and response. A lower starting dose of 2.5 mg once daily should be considered (see WARNINGS)

DOSAGE FORMS

Availabiliry

NORVASC is available as white octagonal tablats containing amlodipine besylate equivalent to 25,5 and 10 mg

amiodipine par tsblat. The respective tablel strengths are debossed on one tablet face as "NRV 257, “NRV 5°

and "NRV 10° with “Pfizer” on the opposite face. The 5mg tablet is scored. Supplied in white plastic (high density

palyethylene) bortles of 100 tablets for aach strangth. Alsa the 5 mg and 10 mg are supplied in botles of 250 tablets.

STORAGE

Store at 15-30°C. Protect from light
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A SOLID SENSE OF SECURITY IN ANGINA.
DAY AFTER DAy,

FOR ANGINA =~

El Caracol, The Observatory at Chichen ltza, Mexico

} Broad cardiovascular safety profile Effective relief of angina symptoms
| * demonstrated safety profile * effectively reduces the frequency of angina
? — No negative inotropic effects on the heart attacks’
| — low potential for drug interactions * as effective as diltiazem SR in relieving angina
' * can be used safely in combination with beta-blockers' Symptoms™
* no other CCB can make this statement in their * proven effective in hypertension and angina

product monograph':

“although generally calcium channel blockers should arefully monitored since bl
I i . v be augments iml
only be used with caution in patients with heart failure, [P HCAE :
it has been observed that Norvasc* had no overall veus dilBagen TR G b ekl SR
deleterious effect on survival and cardiovascular
- s . . - MNorvasc® is indicated for the management of chronic stable angina in patients
morbidity in short-term and long-term clinical trials in who remain sympiomatic despis adequate duses of Dus BLatD .
these I'J!]Ii[l[][_kr. arganic nitrates or who cannot tolerate those agents
The most common adverse reactions include edema (9.9%) and headache
7.8%)
01998 Consult prescribing information for important safety information and
@ Pfizer Canada Inc drug interactions
3 Kirkland, Quebec *TM Pfizer Products Inc PAAB
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The body of evidence continues to grow for triple therapy in CHF.

"LANOXIN® in combination
with an ACE inhibitor and
diuretic (triple therapy)

proves more beneficial than
dual therapy (aceinhibitor and diuretic)
in CHF’

HELP REDUCE YOUR .}
CHF PATIENTS’ W
"~ CHANCES OF
COMING HERE -++eevee---

* Reduced

risk of hospitalization due to
worsening heart failure

*Delayed progression of disease in mild 1
Mgty
to moderate CHF

*Improved feeling of general well-being
with fewer symptoms

* Greater exercise tolerance and endurance

*Proven safety profile"

A classic therapy improving
today’s health outcomes in CHF

| PAAB |
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